GPA-3

VERSION 0506




GPA-3

HARDWARE TLLUSTRATION SHEET

PARTS ILLUSTRATION SHEET

Qty. | A [1PCS] B [1PCS]
Al. M12X75 HEX HEAD BOLT [2PCS]
A2. M12X70 HEX HEAD BOLT [2PCS]
\3. M10X45 HEX HEAD BOLT [2PCS]
A4, M10X40 HEX HEAD BOLT [2PCS]
AS. 5/16'X2 3/4” HEX HEAD PAD BOLT ——— [2PCS]| C [1PCS] D [1PCS]
Bl. M12 NYLON LOCK NUT [4PCS]
B2. M10 NYLON LOCK NUT [4PCS]
C1. 5/16” (1.D) WASHER [2PCS]
2. 5/16” (1D) SPRING WASHER [2PCS]
/L1, FOAM ROLLER (9161-011) [2PCS]
D2. 2"X2" PLASTIC COVER (9810-020) — [1PCS]
D3. 1980mm STEEL CABLE [1PCS]
D4. PULLEY WHEEL (9213-002) [4pcs]| E [1PCS] F [1PCS]
D5. 2°X2” END CAP (9211-087) [6PCS]
Al AZ A3 A4 A5 @
T A A S
B1 B2 c1 2 D1 G [1PCS]
® o 9 . i 9112-030 _<7ii 3 .
N2 D3 D4
mwﬁ oo————D <
#
3 4

5 6 7
P T I | i
TT 71 | L Tl

| |
I I L
8 9 10-11 12_13 14 15 16 17 18 19 2

PAGE 1

8
|
0




GPA-3

M10X18 BOLT

7

Mi0 WASHER

b

D5

| —

Hv1---

)

/

M10 WASHER~_

|
I
|

PAGE 2




. GPA-3

ya——v/4

PAGE 3




